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CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

05014169

Page / Pagina:

1/4

Date/Dia:  14/06/2005

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

[Customer / Cliente:

PLESA ANAHUAC Y CIAS,

S.A.

DE C.V.

Customer’s Order / Cliente Orden - item N°

[Customer’s Reference / Referencia del dliente

Manufacturer's Works Order N* / Confirmacion de Venta

078222/01
Manufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Exremos. NORMAL BEVEL
—bm.H SL/ASTM A106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
—Qamaazm !/ Dimensiones.

406.40 X 12.70 MM
16.00 X 0.500 INCH

Length / Longitud.
12.00 7/ 12.50 MTS
39.40 / 41.00 FT

Quantity / Cantidad. 2 Pes/pz

Nominal Weight / Peso Nominal
123.30 KG/M
82.85 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test Y. S. U.T.S. YS. B
Condicion de la probeta Dimensiones de ta probeta temp Unit / Unidad Unit / Unidad / Elongation
HeatN° ] Sample N°f] Ls TT | Type Size Area Temp. JKG/MM2 KG/MM2 uTs Alargamiento
Colada N° | Muestra N° Tipo | Ori Tamafio Seccién de  JBul 0.5%
mm mm2 gmw<o Required/Requerido Required / Requerido Required % in 2 inches -
[TMin: TMin: Min% = AP
[TMax: TMax:
LMin: 29.50 LMin: 42.18 Max Obt.
‘C  [iMax: LMax: %
22634 120138 JC/B| ST |Rec| L | 37.90 x 14.00 [530.60 TA 35.42 48.78 0.73 46
22634 320139 |C/B| ST |Rec | L ] 37.90 x 13.40 }507.86 TA 36.45 49.22 0.74 46
Ls: Location of the L dela CB: Body ! Cuerpo RAU: Upset / Recalque TT: Heat T IT - Té
Tra: Specknen with heat at Lab. y | Probeta en lab NR: N lized and Tempered f N lizado y R O TR: Q hed and Tempered / T yR bl
N: Normslized / Normalizado A: Annealed / Recocido SR: Stress Reflief / Relevado de Esfuerzo ST: As Rolled / Sin Tratsmisnto
Rec: Strip specimen | Rectangular Cli: Round bar specimen { Cilindrica Ori: Orientation / Orlentacién L: Longitudinal / L chi
2 TA: Room Temp (At Ambi EUL: Extension Under Load Method UTS: Ultimate tensile strength / Resistencia
Obt: Obtained / Obtenido Y.S.: Yield strength / Fluencia LMin: Logitudinal Minimum / Minimo Longitudinal
Maximum |/ Maximo Longitudinal TMin: Transverse Minimum ! Minimo Transversal TMax: Transverse Maximum / Miximo Transversal Min: Mi { Minimo
This is 1o certify that the products described here in wers manufactured, sampled, tested, andfor insp in with the Hicati and meets the in afl reapects. This isissued by & aystem and it is valid with electronic signature. On the original certificate the trade-mark green coloured
Tenaris' is stamped. In case the owner of the onginal certificate would release a copy of it. he must attest its conformity to the original one, taking upon himselft the responsability for any unlawful or not allowed use. Any and/or will be to the law.
This certificate is not & declaration of origin nor may it be used as a declaration of origin. .
Este documento certifica que los. itos aqul fueron mant Yo i orta de acusrdo con ia Hicacion de refi y satisfsce los reguerimi Este se emite un sistema y es valido con firma electrénica. E£n el certificado origine! sl logotipo
Tenaris (vérde} esté impreso en la hoja. En case de que el del i gus una i ia def mismo, debend garantizar la conformidad con el crigingi, y 30 hace responsable por cuaiquier uso ilegal o indebido. Cuaiquier alteracion yio falsificacion sené sujets a la ley.

Este certificado no es, ni puede ser usado, como una declaracién de origen.

— DICA 777 04 0
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Tubos de Acero de México, § A
Km 433.7 Carr. México-Ver gcryz
Via Xalapa

(91697) Veracruz, Ver. México
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: o et
05014169 3/4
Date/Dia: 14/06/2005
[Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia de! cliente Manufacturer's Works Order N° / Confirmacion de Venta ]
078222/01
[Manufacture Process! Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie. ]
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. . Steel Grade / Grado de acero. Ends / Exremos. NORMAL BEVEL
—WWH SL/ASTM A106/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
—ngm.o:m / Dimensiones. T

Length / Longitud.
12.00 /7 12.50 MTS
39.40 / 41.00 FT

Quantity / Cantidad. 2 Pcs/pz
406.40 X 12.70 MM

16.00 X 0.500 INCH

Nominat Weight / Pesc Nominal
123.30 KG/M
82.85 LB/FT

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition, % / C. i6n %
c Mn | si crfmo| s P Ni v Cu At ] sn| Aas| M| Ti $1 - | s2
X 100 X 1000 X 10000 X 100

Heat —I Max(
Colada Min
Sampie N° P Z_mlx.—!»m 120 40 | 15 | 30 | 30 | 400 ] 80 | 400 | 40 15 100
Muestra N° Min] 29 | 10
22634
20138 P 17 69 | 30 6 4« §3.2}) 11 ] 50 0o 132 | 2¢ | 10 5 [} 0 29 0 87 [} 28.2
|__20139 [ 18 ] 69 | 30 6 4 3 10 | so 0 j132 | 23 | 10 5 0 0 27 0 87 0 28.2
H: Heat/ Colada P: Product / Producto

S$1:SUMA Nb+V+Ti S2:SUMA Mo+Cr+Ni+Cu+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA

o

T
Pressure / Presidn Tune/ Tiempo Results / Resultado
Unit/ Unidad. Value/ Valor Second/ Segundos
jpPsx 2230 5 Satisfactory / Satisfactorio
—
T ——
SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIZA
Manufactured by / Fabricado por. TAMSA B
Steel making process / Fabricacién del acero: Electric Arc Furnace-Ladle Furnace-Ingots. Fuly Killed Steel / Horno de Arco Eléctrico-Horno de
*

Afinacién-Lingotes. Acero calmado con aluminio.

This is to certify that the products here in were sampled, tested, andfor il in with the ion referenced and meets the requirements i all respects. This is issued by & ized system and i is valid with electronic signature. On the original certificate the trade-mark green coloured I

“Tenarie’ is stamped. In case the owner of the original certificate would release a copy of it, he muat attest its conformity to the originai one, taking upon himseift the responsability for any unlawful or not allowed use. Any ion and/or ion will be subjected to the law.

This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Este documento certifica que los itos aqui fueron prob: ylo de acuerdo con la espacificacion de referencia y seti los requer Este se emite un sistemna ¥ es vélido con firma electronica.  En el cartificado original el logotipo

Tenaris (verde) esté impresc on la hoja. £n caso de que ol det i gue una f ia del mismo, deberd garantizer la conformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier alteracion yo falsificacion seré sujeta a la ley.

Este certificado no es, ni puede ser usado, como una declamcién de origen — OICAT777 04
g V-
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- Tubos de Acero de México, S.A.
q-m Km 433.7 Carr. México-Veracruz
| Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA NamberNamero Fage Pagna (52 229 989 1120 fo
05014169 2/4
Date/bia:  14/06/2005

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
078222701
IManufacture Process! Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. ’ —mﬁm_ Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
—’MH S5L/ASTM Al106/ASME SA106/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
—anw:mmo:w { Dimensiones. Length / Longitud. Quantity / Cantidad. 2 Pcs/ Pz Nominal Weight / Peso Nominal
406.40 X 12.70 MM 12.00 /7 12.50 MTS 123.30 KG/M
16.00 X 0.500 INCH 39.40 / 41.00 FT 82.85 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA 1
| Through Wall Hardness / Dureza en €l espesor |
Heat/ Colada: Required /Requerido HRC Heat/ Colada: Required /Requeridc HRC
22634 Min. Max. 22.00 22634 Min. Max. 22.00
1mmsﬁ\§8§ 20138 Jend/Ext [Sample / Muestra 20139 JEnd/ Ext:
Quadrant Aver _Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 OD/DE  §75.8 |75.9]75.8 |75.8 1 [OD/DE 75.5]76.3}76.0175.9
Unit / Unidad Mw/C 76.0 [75.0}75.7 [75.6 Unit / Unidad MW/C 76.3]75.3}75.7]75.8
HRb /DL §75.8 ]|76.0176.1 [76.0]0.4 HRD 1D/DI 75.2(74.9]174.6]74.9]1.0
Pipe W° / Tubo N°: Jus: c/B Jrrs sT Pipe W° / Tubo N°: Jus: c/38 Jrr: sT
Min: Minimum / Minimo IDIDI: & i Di I Di& b Ls:l ion of the fe /1 '] ion de la Tra: Speci with heat treatment Sgogsvacﬁnﬁngn en laboratorio
Max: Maximum / Maximo Aver.: Average €iB: Body / Cuerpo NR: Normalized and Tempered / N y A: Annealed / Recocido
ODIDE: OQutside Di 1 Dia Prom.: Promedio R/U: Upset/ Recalque TR: Qx hed and Tempered / T lado y R SR: Stress Relief | Relavado de Esfuerzo
MWIC: Mid Wall / Centro Var.: Variation { Vasiacion T7: Heat Treatment / Tratamiento Térmmico N: Nonmalized / Normalizado _ ST: As Rolled / Sin Tratamiento _Q/T: Quenched / T
_ TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS : ]
Heat N* Sample N° Flattening Test
Colzda N g Mucsia N Y Ensavo do Aplaslamienty
22634 j20138 GOOD/BUENO
22634 J20139 GOOD/BUENO
This s to cenify that the products described here in were manufactured, sampied, tested, and/or i din with the and meets the requirements in alt reapects. This certificats is issued by a computerized system and it is valid with electronic signature. On the originel caitificate the trads-mark green coloured
“Tenaris' is stamped. In case the owner of the original cartificate would release a copy of il, he must attest its conformity to the original one, taking upon himselft the responsabifity for any uniawful or not allowed use. Any ion and/or felsification will be subj to the law.
This certificate is not 8 declaration of origin nor may it be used as a declaration of origin. . N
Este documento certifica que fos itos aquf fueron yio ¥ i de acuerdo con ia L de y satisface ios i requerimient Este i se emite i un sistems i y es valido con firma electrénica. En el certificado oaoti_!_ooo@s
Tenaris (verde) o5t impreso en la hoja. En caso de que 8! del una f pia del mismo, debers garantizar la conformidad con el onigined, y se hace responsable por cualquier uso ilegal o indebido. Cualquier afleracién wo falsificacién seré sujeta a la ley.
Este certificado no es, ni puede ser usado, como una declaracién de ofigen.

— DICA 777 04 0|
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Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa

CERTIFICADO DE PRUEBAS EN FABRICA

(91697) Veracruz, Ver. México

Steel Grade / Grado de acero.

API S5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1

»JULIO 1, 2000/99/1995-A95/99B

Number/Numero Page / Pagina: (52) 229 989 1100 tel
(52) 229 989 1120 fax
05014169 4/4
Date/Dia:  14/06/2005
ICustomer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
078222/01
[Manufacture Process! Proceso de fabicacion. Product Type / Tipo de praducto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. .

Ends / Exremos. NORMAIL BEVEL
BISELADO NORMAL

—Qasaﬁzm | Dimensiones.
406.40 X 12.70 MM
16.00 X 0.500 INCH

Length / Longitud.
12.00 /7 12.50 MTS
39.40 / 41.00 FT

Quantity / Cantidad. 2 Pcs/pz

Nominal Weight / Pesc Nominal
123.30 KG/M
82.85 LB/FT

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARIZ2

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
No repair by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo.
Inspection method / Método de inspecciédn
MATERTAL DE ACUERDO A NACE MR0175-97
TAMSA REF: 537655

satisfactory / Satisfactorio
EMX - FLVI - MPI -

* -

TAMSA QUALITY DEPARMENT SIGNATURE

QUALITY CERTIFICATRON DEPT
N DTO. CERTIFICACION

CALIDAD
'EREBA M

Quality System Certified
N° 110950

This is {0 certify thal the products d

ibed here in were

d, sampled, tested, and/or i d in with the Hicati and meets the requirsments in & isissued by a

system and it is waiid with

“Tenaris’ is stamped. In case the owner of the originat certificate would release a copy of it, he must attest its conformity te the originat one, taking upon himselft the responssbifity for any untawful or not aliowed use. Any ion and/or
This cartificate is not & declaration of origin nor may it be used as a declaration of origin.

Este documento certifica que los

ication witl be

itos aqui fueron mant

o o the law.

yo ionaflos de scuerdo con la especificacion de referencia y los Este certifi se emite
una

un sistema

Tenaris {verde) ssté impreso en la hoja. En caso de que ol det

Este certificado no as, ni pusde ser usado, como una deciamcién de origen.

dei misma, deberd garantizar ia conformidad con ef original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier akeracidn yo falsificacitn sera sujeta a la ley.

On the originat the trade-mark green coloured

y s wvalido con fima elecirinica. En el certificado originat a! jogotipo

— DICA 777 04 0}




